ws. FCC RADIO TEST REPORT

SPORTON

Report No. : FG380222

LTE Band 8/ 3MHz / 16QAM

Middle Band Edge / 1 RB

Middle Band Edge / 1 RB

Spectrur

o Sp um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 di

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 de Mode Auto Sweep
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Start 880.0 MHz 40005 pts Stop 918.5 MHz Start 880.0 MHz 40005 pts Stop 918.5 MHz
Spurious Emissions Spurious Emissions
RangeLow |  Range Up RBW | Frequency | powerabs | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
880.000 MHz 896.500 MHz 100.000 kHz 896.31749 MHz -30.42 dém B80.000 MHz 896,500 MHz 100,000 kHz 896.37111 MHz -38,96 dBm -25.96 dB
896,500 MHz £897.500 MHz 20.000 kHz 897.49319 MHz -15.80 dem 896,500 MHz 897,500 MHz 20,000 kHz 897.49831 MHz -46.50 dém -33.50 dB
897.500 MHz 900.500 MHz 100.000 kHz 897.71654 MHz 21.09 dBm 897.500 MHz 900,500 MHz 100,000 kHz 900.,24447 MHz 21,45 dBm -8.55 dB
900.500 MHz S01.500 MHz 20.000 kHz 900.50131 MHz -46.11 dém 900.500 MHz 901,500 MHz 20,000 kHz 900.51719 MHz -15.73 dBm -2.73 dB
901.500 MHz 918.500 MHz 100.000 kHz 901.54143 MHz -39.63 dBm -26.63 dB 901,500 MHz 918,500 MHz 100,000 kHz 901,57118 MHz -29,74 dém -16.74 dB
il 1
I ‘ - ( ) ) .
Date: 8.DEC.2023 10:30:02 10:30:54
Sp rum uél
Ref Level 30.00 dém Offset 11.10 de Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 ghifle —$PURIOUS_)INE_ABS PABS
10 dBm
0 denmr
-10 dBnn
| SPURIOUS_LINE_ABS,
-20 dBm
-30 dBm k
40 dBm M,.- Wy \\‘
-50 dBm ‘
R
Pty
Start 880.0 MHz 40005 pts Stop 918.5 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
880.000 MHz 896.500 MHz 100.000 kHz 896.39586 MHz -33.64 dBm -20.64 dB
296,500 MHz 297.500 MHz 20.000 kHz 80749681 MHz -20.40 dém -16.40 d&
897.500 MHz 900,500 MHz 100.000 kHz 900,01350 MHz 9,43 dBm -20,57 dB.
900.500 MHz 901.500 MHz 20.000 kHz 90050956 MHz -27.76 dBm -14.76 dB
901.500 MHz 918.500 MHz 100.000 kHz 901.64554 MHz -32,98 dém -19.98 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG380222

Conducted Spurious Emission

LTE Ban

d8/1.4MHz

=) |(Srecrom ) =
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. I . R
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-20 dBm
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-40 dBm
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-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 880.000 MHz 100.000 kHz 843.68906 MHz -57.60 dBm -44.60 dB 30.000 MHz 880.000 MHz 100.000 kHz B842.57344 MHz -57.76 dBm -44.76 dB
918,500 MHz 1.000 GHz 100.000 kHz 926.55492 MHz =57.40 dBm -44,40 dB 918,500 MHz 1,000 GHz 100.000 kHz 9654.66975 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.79605 GHz -45.50 dBm -32.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.79705 GHz -46.14 dBm -33.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -42.43 dBm -29.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -42.65 dBm -29.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92577 GHz -42,37 dBm -29,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00977 GHz -42.35 dBm -29.35 dB
il il
L L J o L L J L
D 10:57:36 8.DEC.2023 10:58
o
v
Ref Level 0.00 dém Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 dvgPwr
Limit tlheuk PAB
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-20 dBn
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-40 dém
O e PR W NN
-50 dém i oot
—
-70 dém
-80 dBém
-80 dém
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 880,000 MHz 100.000 kHz 828,12344 MHz -57.65 dBm -44.65 dB
918.500 MHz 1,000 GHz 100.000 kHz 977.49242 MHz -57.31 dBm -44.31 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.79905 GHz -44,50 dém -31.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -42.56 dBm -29.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.,92227 GHz -42.40 dBm -29.40 dB
Nt
Jj J o
Date: B.DEC.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

LTE Band 8/ 3MHz

Middle Channel / QPSK

Spectrum Ir’i—’
Ref Level 0.00 dém Offset 11.10 dB
SGL Count 100/100

(@1 svgPwr

Mode Auto Sweep

Limit tine..k
10 éélu_t’ FPURIOUS JLINE_ABS
| SPURIC
-20 dBn
-30 der
-40 dém
Sl o W PR WS SRS,
1 e il et
-50 dBém
-70 dBm
-80 dBm
-90 dBém
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 880,000 MHz 100.000 kHz 87625469 MHz -57.43 dBm -44.43 dB
918.500 MHz 1,000 GHz 100.000 kHz 027,39708 MHz -57.49 dBm -44.49 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.79605 GHz -44,94 dBm -31.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -42.62 dbm -29.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90327 GHz -42,35 dBm -29.35 dB
7
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380222

Frequency Stability

Test Conditions LTE Band 8 (QPSK) / Middle Channel Limit
Temperature Voltage BW 3MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0018
40 Normal Voltage 0.0046
30 Normal Voltage 0.0116
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0090
PASS
-10 Normal Voltage 0.0139
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0160
Note:
1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-10 of 10
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB 27 RB Result
Middle CH 4.03

4.90 PASS

LTE Band 12 / 10MHz / QPSK LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 10,90 b Ref Level 30.00 GBm  Offset 10,90 b
= _Att 30 e AQT 2ms ® RBW 10 MHz = _Att 30 e AQT 2ms ® RBW 10 MHz
@153 view @153 view
S o
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i
1E- 1E- !
| \
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E-04- | E-04-
4
160 160 |
GF 707.5 Miiz Aean Pwr + 20.00 dB GF 707.5 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 2048 dBm 26 B2 dbm 4.35 a8 3.32 d8 3.57 dE 2.03 dB 2.23 db Trace 1 [ 2155 dBm 26 63 dbm 5.27a8 .96 dB 4.35 a8 4.90 a8 5.22a8
CEERREE () [ CERREEE N

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4-1 of 15



ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.29 1.28 3.22 3.00 5.10 4.81 9.91 5.63 - - - -

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB w RBW 30 khz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.15 dem) Mi[1] 15.61 dem)
1 707.27620 MHz 707.10560 MHz
= . . ) n 26.00 dB 2 ¥ . N nan 26.00 dB
- [ e e T 1.289500000 MHZ] 0 et Mt (eciteliaky: Y 1.275500000 MHZ]
! Qfocter | 548.5 ! Qfoctar 554.9
0ds - k 0 de A "
¥ \[2 T
10 dam _ Y_ 10 dam 3 L .
i ViV aded ol B e e tan PV
-2 ] 2pdpm=
T R
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.2762 MRz 17.15 dbm ndB down 1.2605 WHz M1 1 707.1056 MHz 15.61 dem ndB down 1.2755 WHz
TL 1 706.8566 MHz -8.76 dbm ndg 26.00 dB Tl 1 706.6554 MHz -10.29 dBm ndg 26.00 dB
T2 i 708.1462 MHz -8.71 dbm q factor 548.5 T2 i 708.135 MHz -10.57 dém q factor 554.4
L JL J (LI ] L JL J I we

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 10,00 oB & RBW 100 kHz Ref Level 30,00 bm  Offset 10.50 OB & RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.01 dem) Mi[1] 17.72 dBm
o 1 706.79870 MHz - 706.22330 MHz
A B Y . S 26.00 dB X - _ ndn__ 26.00 dB
PR e T P 1 e AP
4 / Bwi \ 3224800000 MHz 04 / B B 3.003000000 MHz
! Q factor \ 210.2) ! 7 Q factor \ 235.2)
\
0 db i 0 da \
Tis T i
¥ \g i \
10 dgm 4 . — 10 dBm ~ —=
N ~— [P WP P . A AN ~
/ - s P i ERWoS
“20 dBm Zyelam
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 706.7987 MHz 17.01 dbm ndB down 3.2248 WHz M1 1 706.2233 MHz 17.72 dem ndB down 3.003 MHz
TL 1 705.8636 MHz -9.17 dbm ndg 26.00 dB Tl 1 706.0075 MHz -3.33 dbm ndg 26.00 dB
T2 i 709.0884 MHz -8.94 dém q factor 216.2 T2 i 708.0105 MHz -8.33 dém q factor 235.2
L JL J (LI ] L JL J I we
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380222

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . L)
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.47 dBm Mi[1] 16.01 dBm
. 707.51000 MHz 707.67000 MHz
2 24
2 ndB 00 dB =@ ¥y  nds 26.00 dB
s o A f -
10 P - B 5.005000000 MHz 0 I e S, 1.805000000 MHz
b Q fac 138.9) : ] Q fac 1473
/
0 de - 0 de:
Ty e 1
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S ] ey S
O T B LT e L Vit
Py ) . T : =]
-3 dBm -30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 707.51 MHz 16.47 dbm ndB down 5005 MHz M1 1 707.87 MHz 16.01 dem ndB down 3,605 MHz
TL 1 704.923 MHz -9.25 dBm ndg 26.00 dB Tl 1 705.092 MHz -10,35 dBm ndg 26,00 dB
T2 i 710.017 MHz -9.21 dém q factor 138.9 T2 i 708598 MHz -10.18 dém q factor 147.3
L JU ] ) e L JU ] ) e
5 o= ectrum -
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB & RBW 100 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.28 dBm Mi[1] 15.43 dBm
704.7030 MHz 703.3040 MHz
2 2
o PN NN 26.00 dB 2 ndB 26.00 dB
10 ~ - Y 9.910000000 MHz 0 AN A L Bu 5.634000000 MHz
b ] Q factor | 71.1 : ! Q factor 124.8
0 de - 0 de: -
) |
—— A& 10 dam A
e e e p A v
i 20 dom— b ¥ iy
s
-3 dBm -30.dBm N
Y A
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 704.703 MHz 18.28 dbm ndB down 9,91 MHz M1 1 703.304 MRz 15.43 dem ndB down 5634 MHz
TL 1 702.405 MHz -7.68 dBm ndg 26,00 dB Tl 1 702.565 MHz -10.91 dBm ndg 26,00 dB
T2 i 5 MHz -7.87 dém q factor 711 T2 i 708188 MHz -10.62 dém q factor 1248
L JU ] ) e L JU ] ) e
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.73 2.73 4.48 4.49

10MHz 15MHz 20MHz

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
9.07 4.90 -

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.46 dBm) mi1] 56 dBim
M 707.58110 MHz [ 707.64830 MHz
20 20
s c By 93706294 MHZ F. OccBw 88 88 MHZ
oo T R 06294 IR PSP o S 108w 1 1 v
10d - i 10d a 1
0 de ; i 0 des
N,
10 dBm ~ —— 10 dBm. "
- R \ N\
A A T e N VA AVl i R o
oo B = S -20 degr
Yan
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.5811 MHz 18.45 dbm M1 1 707.64B3 MHz 17
TL 1 706.95175 MHz 9.56 dem Occ Bw 1.093706254 MHz T1 1 706.95734 MHz 9,75 dBm Occ Bw 1.088111668 MHz
T2 i 708.04545 MHz 10.16 dém T2 i 708.04545 MHz .85 dém
(LI ] (LI ]
Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
CEET Mi[1] 17.30 dBm)
1 707.52400 MHz
20 X 20
- o —aeapw (N~ — P L ocohw 2.733266733 MH
[ e e A [ @ Iy » R A et
10 d ] X 10 d ) t
] \ / \
0 dB 0 dés -
/ \
10 dgm . - 10 dBm —
I Vo i I e VAN P N A
“Zo'dém - 50 - = S R
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 708.513 MHz 19.56 dbm M1 1 707.524 MHz 17.40 dem
TL 1 706.13936 MHz 11.63 dBm Occ Bw 2.727272727 MHz T1 1 706.13337 MHz 11.79 dbm Occ Bw 2.733266733 MHz
T2 i 708.86663 MHz 10.52 dém T2 i 708.86663 MHZ 11.79 dém
I we I we
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LTE Band 12

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum | = 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.85 dBm mi1] 15.21 dBm
2 ‘_‘ 708.49900 MHz - 706.66100 MHz
ogcBw +.475524476 MHz 2 oc +.485514486 MHz
Tt Y AP W o, APy
10 df T 10 of e
| |
0ds - 0 de: -
/ | ! \
10 d8m - 10 dBm L —
rervinseeftod Mt L Ly S
= R 20 e o — - B flay
-3 dBm -30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 708.455 MHz 15.85 dbm M1 1 706.B61 MRz 15.21 dem
TL 1 705.26224 MHz 10.83 dBm Occ Bw 4.475524476 MHz T 1 705.25225 MHz 9,35 dbm Occ Bw 4.485514486 MHz
T2 i 709.73776 MHz 10.34 dém T2 i 708.73776 MHz 9.23 dém
L JU ] L L JU ] -
Spectrum | = 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 OB & RBW 100 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.56 dBm mi1] 14.54 dBm
11 704.4230 MHz 703.6040 MHz
2 2
20 N T N Occpw A 9.070929071 MHz] 2 . oce Bw +.895104895 MHZ,
| -/ s PR N o P L A Pty BE2
wd t 10d f S
! | |
0 de - 0 de: - -
/ \ l’ \
10 dam - - 10 dam -
N R S J ey
P, e R Sy o bl
LR -20 dem ol
o ey
i Wy
-0 dBm 3008 N
A \
40 dem -40 dém W o
-50 dBm -50 dBm
60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 704.423 MHz 18.56 dbm M1 1 703.604 MRz 14.54 dBm
TL 1 702.9845 MHz 10.74 dBm Occ Bw 9.070929071 MHz T 1 702.9645 MHz 10.83 dBm Occ Bw 4.895104695 MHz
T2 i 712.0554 MHz 10.03 dém T2 i 7076786 MHz .84 dém
L JU ] L L JU ] -
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Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
G | 3 3 PABS Line SPURIQUS _LINE_ABS. PASES
20 dIBIﬁr‘IH PURIOUS INE_ABS F /K\ 20 dbim fay
10 dBm f \ 10 dBm [I \\
odB I - 0 dem /’ T
-10 dBm l -10 dBm
SPURIOUS_LINE_ABS I
20 dem /'ﬂ - 20 dim /f v
-30 dBm 'R' -30 dem -
T \
-40 dBm / M =40 d \
ye] [Pt
50 dam - — 8o cem ht =
N, T ————
P R e
° -60 dem == )
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -21.86 dém 714.000 MHz 716,000 MHz 100.000 kHz 71575325 MHz 21.42 dbm -5.56 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -14.93 dém 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHz 1771 dBm 471 de
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£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -15.37 d&m -2.37 d& 714.000 MHz 716.000 MHz 100.000 kHz 71562138 MHz 14.04 dBm -15.96 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99835 MHz -18.44 dbm -5.44 db 716,000 MHz | 716,100 MHz 30.000 kHz 716,00524 MHz -20.65 dBm -7.65 de
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22.19 d&m -9.19 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.75924 MHz 20.76 dBm -9.24 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -14.64 dBm -1.64 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00075 MHz -16.31 dBm -3.31 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -17.51 d&m -4.51 dé 714.000 MHz 716.000 MHz 100.000 kHz 71557942 MHz 12.98 dBm -17.02 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99515 MHz -19.91 dBm -6.91 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00664 MHz -22.60 dBm -9.60 dB
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£90.000 MHz 698,900 MHz 100.000 kHz 695.89555 MHz -19.59 dém -6.59 d8 713.000 MHz 716.000 MHz 100.000 kHz 71446404 MHZ 10.32 dBm -19.68 d&
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -21.21 dém -6.21 d8 713.000 MHz 716.000 MHz 100.000 kHz T4 44308 Tz 9.11 dBm -ZUWI
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£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -21,72 dém -8.72 d8 711.000 MHz 716,000 MHz 100.000 kHz 713,15534 MHz .17 dBm -21.83 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99136 MHz -24.34 dém -11.34 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01503 MHz 2428 dBm lioade
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690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -24.02 dBm -11.09 dg 711.000 MHz 716,000 MHz 100,000 kHz 712.82068 MHz 7.15 dBm ~22.85 db
£58.500 MHz £93.000 MHz 30.000 kHz 698,99476 MHz -26.94 dém -13.34 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.02433 MHz 57 24 dBm 1424 dB
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£90.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -24.62 dBm -11.62 d& 706.000 MHz 716.000 MHz 100.000 kHz 71222877 MHZ 7.00 dBm -zawl
£58.500 MHz £93.000 MHz 30.000 kHz £98,93851 MHz -27.88 dém -14.88 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01194 MHz 57.96 dBm 14,96 dB
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Conducted Spurious Emission
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 639.92879 MHz -57.95 dBm 44,95 dB 30.000 MHz 690.000 MHz 100.000 kHz 618.58041 MHz -57.86 dBm -44.86 dB
725,000 MHz 1.000 GHz 100.000 kHz 909.34148 MHz =-57.35 dBm -44,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.28677 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.73 dBm -30.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.35 dBm -32,35dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -42,19 dBm -29.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.248706 GHz -42,32 dBm -29,32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73157 GHz -42.35 dBm -29.35 dB
il il
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30.000 MHz 690,000 MHz 100.000 kHz 623.68002 MHz -58.10 dBm -45.10 dB
725.000 MHz 1.000 GHz 100.000 kHz 961.68197 MHz -57.46 dBm -44.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.04 dBm -33.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -42.37 dbm -29.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92777 GHz -42.29 dBm -29.29 dB
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LTE Band 12 / 3MHz
pectrum 7 ||| Spectrum
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.77933 MHz -58.06 dBm -45.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 643.12855 MHz -58.08 dém -45,08 dB
725,000 MHz 1.000 GHz 100.000 kHz 972.38002 MHz =57.45 dBm -44,45 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.62543 MHz -57.36 dBm -44,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.54 dBm -30.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97076 GHz -46.29 dBm -33.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88989 GHz -42.20 dBm -29.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -42,14 dBm -29.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92327 GHz -42,32 dBm -29.32 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02777 GHz -42 41 dBm -20.41 d&
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30.000 MHz 690,000 MHz 100.000 kHz 632.32937 MHz -58.03 dBm -45.03 dB
725.000 MHz 1.000 GHz 100.000 kHz 967.63089 MHz -57.43 dém -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.46 dBm =-31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -42.34 dbm -29.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70157 GHz -42.,38 dBm -29.38 dB
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LTE Band 12 / 5SMHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 641.07871 MHz -58.03 dBm -45.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.67957 MHz -57.95 dBm -44,95 dB
725,000 MHz 1.000 GHz 100.000 kHz 984.02790 MHz =57.45 dBm -44,45 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E5.18315 MHz -57.12 dBm -44,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.74 dBm -30.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -46.78 dBm -33.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86977 GHz -42.12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41,93 dBm -28.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70407 GHz -42.26 dBm -29.26 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71957 GHz -42.33 dBm -29.33 dB&
_— —_—
] (] L ) (]
Spe: n DVI"
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvapwr
Limit Llhm,k [
ine PURIOUS LINE_ABS PABS
-10 ddRE—
| SPURIOUS_LINE_ 2B
-20 dém
-30 dém
-40 dB T
- e AN | ™ il ™)
-50 dB
-y
-70 dB
-80 des
-00 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 626.17983 MHz -57.94 dBm -44.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 984,37784 MHz -57.47 dem -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -41.97 dém -28.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -42.20 dbm -29.20 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91877 GHz -42.54 dBm -29.54 dB
J1 ] ) we
Date: 18.
TEL : 886-3-327-3456 Page Number 1 A4-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380222

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum

7 Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

@1 AvgPwr

(@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS s
R : .
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
1 . e P . - A A
-50 derr -50 dBm
" pry
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.77933 MHz -57.82 dBm -44.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.12969 MHz -58.01 dBém -45,01 dB
725,000 MHz 1.000 GHz 100.000 kHz 974.57962 MHz =-57.30 dBm -44,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.48927 MHz -57.36 dBm -44,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.37 dBm -30.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.08 dBm -33.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -41.98 dBm -28.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71657 GHz -42.18 dBm -29.18 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71957 GHz -42 41 dBm -20.41 d&
_— —_—
L ] (] L ) (]
D 8. 16:24:0
Spe: n DVI"
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvapwr
Limit Llhm,k [
ine PURIOUS LINE_ABS PABS
-10 ddRE—
| SPURIOUS_LINE_ 2B
-20 dém
-30 dém
-40 dB
e et et TN | ey g™
» —y
-50 dB =
-70 dB
-80 des
-00 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 618.03045 MHz -58.13 dBm -45.13 dB
725.000 MHz 1.000 GHz 100.000 kHz 987.27731 MHz -57.18 dBém -44.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.14 dém -33.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -42.02 dbm -29.02 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.91077 GHz -42.34 dBm -29.34 dB
J1 ] ) we
Date: 18.
TEL : 886-3-327-3456 Page Number 1 A4-14 of 15
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380222

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0261
40 Normal Voltage 0.0110
30 Normal Voltage 0.0099
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0260
0 Normal Voltage 0.0252
-10 Normal Voltage 0.0194 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0124
Note:

1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380222

LTE Band 13

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 13/ 10MHz

RB Size Full RB

16QAM

Limit: 13dB

Middle CH

412

27 RB

Result

4.78

PASS

LTE Band 13/ 10MHz / QPSK

Spectrum a Spectrum 2
Ref Level 30.00 GBm  Offset 10,90 b Ref Level 30.00 GBm  Offset 10,90 b
= att 30 e AQT 2ms ® RBW 10 MHz = _Att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
i = -
0.1 0.1 S
001 o 001 i
1§ X
= \ = |
§ 3
i B}
‘. \
E-04- i E-04- i
160 i 160 T
CF 782.0 Miiz Aean Pwr + 20.00 dB CF 782.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2232 dBm 26 08 dbm 4.65 a8 3.23 d8 3.57 dE 212 db 2.23 dB Trace 1 [ 21681 dém  27.07 dbm 5.06 a8 .96 dB 4.20 a8 4.78 a8 5.10a8
[ EERREEE I [ | CEREEEEN

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : Ab-10f9



ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH - - - - 491 4.90 9.79 5.48 - - - -

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.66 dBm) Mi[1] 15.58 dBm)
" 783.08900 MHz 782.96000 MHz
!
= - - ~ - . 26.00 dB = Y 26.00 dB
o » N P N B e 4.905000000 MHz 04 e rm p A A mrrf 4.895000000 MHz
w0 : 10 el
7 Q factor v 150.6 ] | 150.8
/ | / |
0 dB 0 dés 1 3
) i Ty
10 dBm - — 10 dBm ;
R STt R AT I N RN P
Srdd o 20y WPANS Y s S RSN
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 783.085 MHz 16.66 dbm ndB down 3,508 MHz M1 1 762.36 MHz 15.53 dBm ndB down 7,695 MHz
TL 1 778.522 MHz -9.34 dBrm ndg 26.00 dB Tl 1 779.522 MHz -10.36 dBm ndg 26,00 dB
T2 i 784.428 MHz -9.65 dém q factor 156.6 T2 i 784,418 MHz -10.54 dém q factor 156.8
L JL J (LI ] L JL J I we

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RBO

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1000 dB & RBW 300 kHz Ref Level 30,00 bm  Offset 10.50 OB & RBW 100 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.75 dem) Mi[1] 15.04 dBm)
M1 782.7590 MHz, . 780.5010 MHz
= NP [P ST - PN, 26.00 dB| 20 ndB 26.00 dB|
104 i . TBw T Ty 9.790000000 MHz 0 (A e Bu 5.475000000 MHz
: Q factor | 80.0 B J | Q factor 142.6
0de : 4 0 de |
i .'*L | |
10 dBm - - 10.dBm 2 i
s | o e
20 dBm B -20 dém - S
/ A Aia
e / W
30 dam - -30 dBm £ .
/ { T,
401 dem—t- ‘ -40 dam v V-
b I [,
-50 dBm —— w,
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 782.759 17.75 dbm ndB down 9,78 MHz M1 1 7B0.501 MHz 15.04 dBm ndB down 5475 MHz
TL 1 -8.27 dbm ndg 26,00 dB Tl 1 777.285 MHz -11,06 dBm ndg 26,00 dB
T2 i 786.855 MHz -8.44 dBm q factor 80.0 T2 i 762,758 MHz -10.79 dém q factor 142.6
L JL J (LI ] L JL J I we

TEL : 886-3-327-3456 Page Number : A5-2 0f 9
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380222

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)

BW

1.4MHz

3MHz 5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM | QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH - - - - 4.49 4.49 9.03 4.88 - - - -

LTE Band 13

Middle Channel / 5MHz / QPSK
Middle Channel / Full RB

Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 16.82 dBm) Mi[1] 15.78 dBm)
o N 782.04000 MHz - 780.81100 MHz
T A K occhw 1.485514486 MHz ¥ , Oce By 1.485514486 MHz
B N L R i A Ty . o SO A N A ] 12
w0 T f 10 f ;
0 de / 4 0 dex J L
] \ { \
/ N / \
10 dBm ~ 10 dem oy
P e i s A (i N
sl i - -28-deme=T = = =
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 762.04 MHz 16.82 dbm M1 1 7B0.B11 MHz 15.78 dem
TL 1 779.76224 MHz 12.16 dBm Occ Bw 4.485514486 MHz T 1 779.76224 MHz 10,44 dBm Occ Bw 4.485514486 MHz
T2 i 784.24775 MHz 10.68 dém T2 i 784.24775 MHz 9,30 dém
L J J (LI ] L J J I we

Middle Channel / 10MHz / QPSK
Middle Channel / Full RB

Middle Channel / 10MHz / 16QAM
Middle Channel / 27 RBO

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1000 dB & RBW 300 kHz Ref Level 30,00 bm  Offset 10.50 OB & RBW 100 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de  SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 18.24 dBm) Mi[1] 15.35 dBm|
782.9600 MHz 7819610 MHz
= [EN ] e By E 9.030969031 MHz = £5 Oce By 1.875124875 MHz
i e T Lp sl el
10 df 10 d At 12
T \‘
0 dB i + 0 dés / T
/ \ / Y
10 dgm - - 10 dBm - ¥
o [ - o
- / . . o T
-20 dBm i — -20 dBm # L i
/ e, / LA
-30 dam - - -30 dem - ey
/ / WV,
|40 Bt 7 -40 dBm + = o
" o -
-50 dém ERC L e ey
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 782.36 MHz 18.24 dbm M1 1 761361 MHz 15.35 dem
TL 1 777.4645 MHz 12.80 dBm Occ Bw 9.030969031 MHz T1 1 777.5045 MHz 9,34 dBm Occ Bw 4.875124675 MHz
T2 i 786.4955 MHz 11.81 dém T2 i 782.3786 MHz .37 dém
L J J (LI ] L J J I we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB O Highest Band Edge / 1 RB max

=1
pectrur ([ spectrum v

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dhipe—$RURLOUS J INE ABS D 2
10 dBm H 10 dém h
0 de H‘ 0. dem “
10 dem — ‘J l\ -10 dém — ‘ \
-20 dBm / b -20 dBm ! 1|
JROn— Z I, ~e N
SPURIOUS_LINE_ABS Il w | SPURIOUS_LINE_ABS_ ‘f LA
-40 dam ILI\ -40 dBm i i.,\
e/ J\N
50 dBm [,/' At -50 dBm pat hat [
S0 dim ol dem.
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765.33167 MHz -60.73 d&m -25.73 d& 763.000 MHz 775.000 MAz 6.250 kHz 763,23377 MHz -60.70 dbm -25.70 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.02 dém -30.02 dé 775.000 MHz 775.900 MHz 100.000 kHz 77500045 MHz -48.59 dBm -35.50 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -43.17 dém -30.17 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.93981 MHz -54.13 dBm -41.13 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 20.58 dBm -9.32 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,67532 MHz 21.83 dBém -9.17 dB
786.000 MHz 788,100 MHz 30,000 kHz 78807527 MHz -54.04 dBm -41.04 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -42.55 dbm -29.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.79755 MHz -48.07 dBm -35.07 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz 240,40 dBm ~p7.40 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.72078 MHz -60.52 dém -25.52 d8 793.000 MHz B06.000 MHz 6.250 kHz 800.59091 MHz -60.63 dBm -25.63 dB
Y
i il ) v
Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo
pectrur |l Sp m 7
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit ¢heck PABS Limit ¢heck PA|
20 dble—fRURIONS | INE ABS DAKS 20 dhipe—$PURIOUS | INE ABS p
10 dem J-"-"‘ -..-—4\ 10 dém J’ -
0de 0 dBm : ;
-10 dBm — Jl l{ -10 dem — Jl \
-20 dBm e -20 dBm N
JR— i ar I
SPURIOUS_LINE_ABS ) | SPURIOUS_LINE_ABS_ \\
-40 dBm / - -40 dBm . Y
-50 dBm [ [ -50 dBm |
GLHR o ST Tt
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|[Start 768.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,14286 MHz -59.82 deém -24.82 d& 763.000 MHz 775.000 MRz 6.250 kHz 766,57842 MHz -60.60 dbm -25.60 de
775.000 MH2 775,900 MHz 100.000 kHz 775,89955 MHz -28.76 dBm -15.76 d& 775.000 MHz 775.900 MHz 100.000 kHz 77517667 MHz -48.56 dBm -35.56 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.986816 MHz -32.26 dBm -18.26 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.24 dBm -39.24 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.06993 MHz 8.12 dém -21.88 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,28971 MHz £.30 dBm -21.70 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.03591 MHz -47.20 dém -34.20 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.05669 MHz -26.81 dBm -13.81 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -41.71 dBm -28.71 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,17587 MHz Z21.67 dBm 867 dp
793.000 MHz 806.000 MHz 6.250 kHz 793,589091 MHz -60.52 dBm -25.52 dB 703.000 MHz 805,000 MHz 5.250 kHz 785.55195 MHz 60,50 dbm -55.50 dB
Y
)i i ) e
TEL : 886-3-327-3456 Page Number : A5-4 of 9

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380222

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1 RBO

Highest Band Edge / 1 RBmax

o
Spectrur
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA
10 dBm- ﬂ 10 dém ‘Hl
0de f! 0 dBm H
10 dem - l\ -10 dBm —} | \
-20 dam f ]‘n -20 dBm !I
e . [
SPURIOUS_LINE_ABS I M | SPURIOUS_LINE_ABS_ ‘I" i
-40 dem -40 dBm g
U le Ll W
N N v
50 dam [n.-" A s 50 dem E— Mt
S0-4em A0 dB
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,67033 MHz -60.75 dém -25.75 db 763.000 Mz 775.000 MHz 6.250 kHz 767 56144 MHz 6053 dbrm 25,50 db
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -43.97 dem -30.97 de 775.000 MHz 775.900 MHz 100.000 kHz 775.53182 MHz 48,90 dbrm 35,00 db
775,900 MHz 776.000 Mz 30.000 kHz 775,69585 MHz =44.53 dbm -31.52 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94650 MHz -54.52 dBm -41.52 de
776.000 MHz 788,000 MHz 100,000 kHz 777,33666 MHz 19.95 dBm -10.05 d& 776,000 MH= 785.000 MHz 100.000 kHz 78666334 MHe 20,85 dBm 915 da
788,000 MHz 788,100 MHz 30.000 kHz 788.06568 MHz -53.90 dém -40.90 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -41.75 dem -28.75 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.77308 MHz -47.73 dBm -34.73 dB 788,100 MH= 783.000 MHz 100,000 kHz 786 43531 MHzZ 41,89 dBm 5689 dB
793.000 MHz 806.000 MHz 6.250 kHz 80540900 MHz -60.31 dBm -25.31 d& 793.000 MHz B806.000 MHz 5.250 kHz 796.79870 MHz -60.56 dbm -25.56 dB

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrur Sp m
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS
10 dBm: 10 dém —
P e
-10 dam - J| } -10 dem — I
J |
-20 dbm -20 dem
oy
a I ™ e an Waa T
SPURIOUS_LINE_ABS N | SPURIOUS_LINE_ABS_ ‘\
-40 dBm J. ‘H']"\ ~40 dBm .
-0 dom [ 50 dem et
AR |0 dRm
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,93906 MHz ~60.18 dbm -25.18 d& 763.000 Mz 775.000 MRz 6.250 kHz 774.25075 MHZ 60,33 dom EEERE
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -31.64 dém -18.64 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.03551 MHz 48,32 dbm 3592 db
775,900 MHz 176.000 bz 30.000 kHz 775,59395 MHz -35.38 dBm -22.38 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99995 MHz -51.77 dBm -38.77 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,36264 MHz 7.32 dBm -22.68 dB 776.000 MHz 788,000 MHz 100,000 kHz 78365435 MHz 7.57 dBm -22.43 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -47.89 dém -34.89 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08956 MHz -30.24 dBm -17.24 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,10245 MHz -42.20 dBm -29.20 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10056 MHZ 2443 dBm i43de
793.000 MHz B0C.000 MHz 6.250 kHz 799.62987 MHz -60.50 dém -25.50 d& 793.000 MHz 806.000 MHz £.250 kHz 793.25325 MHz -60.46 dBm -25.46 dB
)i ] ] i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
n trum
Ref Level 30.00 d&m  Offset 10,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 10,090 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 demr s
B P aal
0 dem J”’ e 0 dem ﬁ |
-10 dBm ‘I ‘[ -10 dBm
|
| J 5
-20 d8 J -20 dBm v
Y o \“L
v an r~ T o I [y,
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS N
-40 dBrv j -40 dBm / 4 le.N
-50 dBm ‘ -50 dBm |
504 P £0.dBx.
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.23177 MHz -59.67 dBm -24.67 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.31069 MHz -60.33 dBm -25.33 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -33.82 dBm -20.89 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.09 dBm -21,09 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98057 MHz -36.90 dBm -23.90 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99056 MHz -36.49 dBm -23.49 dB
776,000 MHz 788.000 MHz 100.000 kHz 780.87313 MHz 5.52 dBm -24,48 dB 776,000 MHz 788.000 MHz 100.000 kHz 780.78021 MHz 7.02 dBm -22.98 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.06079 MHz -27.77 dBm -14.77 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.02982 MHz -45.34 dBm -32.34 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.28357 MHz -23.16 dBm -10.16 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.21 dBm -27.21 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.03247 MHz -57.07 dBm -22.07 db 793,000 MHz 806.000 MHz 6,250 kHz 805.87662 MHz -60.53 dBm -25.53 dB
il
L L J e L L J e
16:50:02
o) =
Ref Level 30.00 d&m  Offset 10,00 d& Mode Auto FFT
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 dem (e
-10 dBm ; |
- L
SPURIDUS_LINE_ABS 7 A
-40 dBm
50 dém ‘ M
ol
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.43057 MHz -60.48 dBm -25.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.56 dBm -34.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -51.90 dBm -38.90 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.26374 MHz 7.06 dBm -22,94 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.01733 MHz -30.29 dBm -17.29 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -25.63 dBm -12.63 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.64286 MHz -60.41 dBm -25.41 db
{ 1 J o
16:51:50
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380222

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
L = ||| spectt
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PAR
10 adH’\P sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
30 dB -30 dBm
40 dBm -40 dBm
[} o~ "\..Mn- -~ —-""'""-"“—""‘"'\-.-—W
-50 dBm -50 dbm s
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 619.12160 MHz ~58.03 dbm ~45.02 dB 30,000 MHz 763.000 MHz 100.000 kHz 739.81431 MHz -58.05 dBm -45.05 dB
806.000 MHz 1.000 GHz 100.000 kHz 992.02374 MHz -57.28 dbm -44.25 dB 806.000 MHz 1,000 GHz 100.000 kHz 968.14471 MHz -57.46 dBm -44.46 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.94 dBm -32.94 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44.,68 dBm -31.68 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.72728 GHz -42,31 dBm -29.31 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91786 GHz -42,39 dBm -29.39 dB&
( J . ( I ] 2
Highest Channel / QPSK
Spectrum BVI"
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 1004100
(@1 fvgPwr
Limit Llhm,k pafs
ine _$PURIOUS LINE_ABS PAES
-10 4P
| SPURIOUS_LINE_ABS_
-20 der
-30 des
-40 dB
Pt | s
-50 des s
el
-70 des
-80 de
-90 de
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 763,000 MHz 100.000 kHz 761,99830 MHz -58.00 dBm -45.00 dB
806.000 MHz 1,000 GHz 100.000 kHz 959.29443 MHz -56.98 dBm -43.98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -44.93 dem -31.93 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.71628 GHz -42,33 dBm -29.33 dB
J1 ] [ ) we
Date:
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum né-:
Ref Level 0.00 dém  Offset 10.20 dB Mode Auto Sweap
SGL Count 100/100
@1 AvaPwr
Limit ihm.k pafs
ne _$PURIOUS_LINE_ABS PAES
-10 déR—
S LINE_ABS_
-30 de
-40 dB
; ISVUN! PSS ST PN
-50 dB _
-70 des
-80 de:
-a0 de:
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 763,000 MHz 100.000 kHz 621,17396 MHz -57.82 dBm -44.82 dB
806.000 MHz 1,000 GHz 100.000 kHz 864.30667 MHz -57.42 dBm -44.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.72 dbm -31.72 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92636 GHz -42.38 dBm -29.38 dB
7
JL J u b
Date:
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380222

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0170
40 Normal Voltage 0.0005
30 Normal Voltage 0.0087
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0170
0 Normal Voltage 0.0124
-10 Normal Voltage 0.0046 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0081
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0051
Note:

1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

LTE Band 66

Peak-to-Average Ratio

Mode
Mod. QPSK Limit: 13dB
RB Size Full RB

27 RB Result
Middle CH 4.70 5.80 PASS

LTE Band 66 / 20MHz

16QAM

LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / 27 RBO

o ) (=) (Spectom ) (=)
30.00 aBm _ Offset 11,50 db el 30.00 GBm  Offset 11.50 &
30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view
—— i &8
0.1 - 0.1
001 - 001
b
% 5
1E- \, 1E-
)

1 N
E-04- 3 1E-04- "

\ ' \

1 \
160 ; 160 ‘

CF 1.745 GHz - Aean Pwr + 20.00 dB CF 1.745 GHz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 2038 dBm 27 76 dbm 5.0 a8 2.6 dB 4.06 dE 2.70 dB .10 ok Trace 1 [ o0.62 dBm 27 21 dbm 6.33 a8 3.22d8 4.96 dB 5.80 a8 6.23 a8
JU ) JU [

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.28 1.27 3.09 2.96 5.00 496 | 10.17 | 544 | 1448 | 581 | 19.30 | 5.83

LTE Band 66
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1150 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 30 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30de  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.17 dem) Mi[1] 17.06 dBm)
1.74470910 GHz I 5
= Y, N | 26.00 dB = A nan o,
- Fabacantingl el Si i T 1.278300000 MHZ 0 At Mt Iialbenss - A Y
! Q factor 1364.8 ! / Q factor
| I\
0 dB v 0 dés S
Ty A Ty \
10 dBm : - 10 dBm ¥ e
RGeS S o B i A 7
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.7447091 GHz 17.17 dbm ndB down 1.2783 WHz M1 1 1.7446615 Ghz 17.08 dem ndB down 12659 MHz
TL 1 1744365 GHz -8.74 dbm ndg 26.00 dB T 1 1.7443762 GHz -2.05 dbm ndg 26,00 dB
T2 i 17456434 GHz -8.74 dbm q factor 1364.8 T2 i 1.7456462 GHz -9.06 dém q factor 1373.8
L JL J (LI ] L JL J I we

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1150 oB & RBW 100 kHz Ref Level 30,00 cbm  Offset 11.50 6B & RBW 100 kHz
o art 0de SWT 18 ys @ VBW 300 kHz  Mode Auto FFT o att 0 de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.87 dem) Mi[1] 17.36 dBm)
b 1.74419080 GHz ' 1.74605490 GHz
20 ¥ - 20 Py
.. N NN [T S 26.00 dB I P G R N 26.00 dB
- £ Bu \ 3.092900000 MHz 0 4 - :) \ 2.955000000 MHz
h 7 Q factor A 563.9 B / Q factor 1 590.9
0ds - g 0 de — .
i & 4 ¥
10 dgm - - 10 dBm -
-~ / \ ~ S .
A s DTN S N ! i g ot
528 Ghm gt = e T | 20 = -
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1.7441908 GHz 17.87 dbm ndB down 3.0029 WHz M1 1 1.7480549 Ghz 17.36 dBm ndB down 2,555 MHz
TL 1 17434416 GHz -8.32 dbm ndg 26.00 dB Tl 1 1.7435375 GHz -3.34 dbrm ndg 26.00 dB
T2 i 17465345 GHz -8.40 dém q factor 563.9 T2 i 1.7464925 GHz -8.37 dém q factor 5506
L JL J (LI ] L JL J I we

TEL : 886-3-327-3456 Page Number 1 AB-2 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380222

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum = =
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.27 dBm Mi[1] 14.80 dBm
2 " 1.74341200 GHz - 1.74632900 GHz
T — nds 26.00 dB 26.00 dB
10 s S A e SRR e A 1.995000000 MHz - A A 1.955000000 MHz
b 7 Q factor 349.0 : ] 352.4]
ods . L 0 da +
10 dam -
n L ™,
B R A : o P % RV N
-3 dBm -30 dem
40 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 1.743412 GHz 16.27 dbm ndB down 3,595 MHz M1 1 1.746323 GHz 14.89 dem ndB down 3.555 MHz
TL 1 1742483 GHz -9.51 dBm ndg 26.00 dB T 1 1.742502 GHz -10,83 dBm ndg 26.00 dB
T2 i 1747478 GHz -0.83 dém q factor 345.0 T2 i 1.747458 GHz 11,43 dém q factor 352.4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

Spectrum = im =
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.81 dBm mi1] 14.92 dBm
2 o 1 uﬂ::‘iml(:l‘\; - N 1 /H.:‘::lu(:l‘\;
R P - R 26.00 dB nde _ z6.00de
10 B \ 10.170000000 MHz 10 LAt Bu 5.435000000 MHz
; / Q factor \ 171.8 : | Q factor 920.9
0 d8: + t 0 dé: -
o 3 o |
10 d8m - < 10 dBm |
o s i 0 de e
- = f - -20 dém f . T
20 dBm; = - Y e P "
v vy Y T T
30 dam <o dem B
Wofin
-40 dam -40 dam N\\.‘f
-50 dBm -50 dBm
60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1.747378 GHz 16.81 dbm ndB down 10.17 MHz M1 1 1.743721 GHz 14.92 dem ndB down 5,435 MHz
TL 1 1740165 GHz -10.28 dém ndg 26,00 dB T 1 1.740225 GHz -11,06 dBm ndg 26.00 dB
T2 i 1750335 GHz -0.17 dém q factor 1718 T2 i 1.745658 GHz 1142 dém q factor 320.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380222

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

(Spoctram | = K
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.00 dBm mi1] 15.06 dBm
1.74 ) GHz 1.7397250 GHz
2 2
2 nds R 26.00 dB =@ ndB 76.00 dB
0d / ] e b Vi) 14.476000000 MHz 10 \ﬁa.n-"»ﬁr - Bu 5.814000000 MHz
: f Q factor 120.4f B J | Q factor 299.2
0ds - - 0 de: T
T g y 2
g -- 10 dam -
/ | “
2 Tt
7 = vy -20 dém
v L ATV vervayiay i L= L
30 dBm 30 dem—AY g,
- T ¥ .
S ol
40 dBm “40 dem R
o
Pl A
-50 dam -50 dam. -
60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.743022 GHz 15.90 dBm ndB down 14476 WHz M1 1 1.739725 GHz 15.06 dem ndB down T.B14 MHz
TL 1 1737597 GHz -10.15 dém ndg 26,00 dB T 1 1.737657 GHz -10,70 dBm ndg 26,00 dB
T2 i 1752073 GHz -10.38 dém q factor 1204 T2 i 1.743472 GHz 11,19 dém q factor 286.2
L JU ] L L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

(Spoctram | = K
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 0B SWT 568 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.56 dBm Mi[1] 16.16 dBm
1.7441610 GHz 1.7370080 GHz
2 2 I
2 26.00 dB =@ ndB 26.00 dB
0 P (LT B An ¥ o 19.301000000 MHz| 0 ¢ btunAited Buw 5.834000000 MH|
| Q factar \ 20.4] : Q factar 297.7)
0 de - \‘ 0 de: :
Tt \ } &
10 d8m 5 ; 10 dam -
| 5
0 o [ ) 4 0 de [ At
20 dom—{— 4 T e — -20 dam o
. .30 dBm - ) A bt
-0 dBy 30 B e T i
v ; W
-4 dBm -40 dijeyl
e "Iﬂ--h‘)x,114
-50 dBm -50 dBm L LU
60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1744161 GHz 14.56 dbm ndB down 19,301 Mz M1 1 1.737008 GHz 16.16 dem ndB down 5634 MHz
TL 1 1735689 GHz -10.26 dém ndg 26,00 dB T 1 1.735569 GHz -10,05 dBm ndg 26.00 dB
T2 i 175499 GHz -11.42 dém q factor 0.4 T2 i 1.741404 GHz -9.67 dém q factor 287.7
L JU ] L L JU ] -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380222

Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.71 451 4.50

10MHz 15MHz 20MHz
QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
9.01 4.86 13.46 4.89 17.94 4.88

LTE Band 66

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1150 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
Mi[1] mi1] 16.15 dBm)
2 1.74469230 GHz
2 2 "
2 L A o occBw o =@ Y — occaw 1.090909091 MHz
o VN A e A e S T PO Y O AT e s
10 df 10 o i H
0 dB / - 0 dés S
7 N ! A\
10 dgm — N 10 dBm = ~“
v o e ~ A
;20 HBm— A7 b3 Q"’-“IJ Y - = (0 Pryw=—g
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 17445329 GHz 17.20 dBm M1 1 1.7446923 Ghz 16.15 dem
TL 1 174445455 GHz 10.08 dBm Occ Bw 1.088111668 MHz T1 1 174445455 GHz 8,77 dBm Occ Bw 1.090909091 MHz
T2 i 174554266 GHz 10.78 dém T2 i 1.74554545 GHz 9.37 dém
(LI ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
Mi[1] 17.22 dem| Mi[1] 18.01 dem)
™ 1.74512590 GHz 1 1.74461040 GHz
= = U — ¥ Dcc Ay . 2721278721 MHz 20 - X  ocelw : 2.709290709 MHz
N e p P ACER 1 A N P - G
0 o Yy ¥ . 3
w0 - 10 .
{ \ / L
0 dB 0 dés
/ { 4
10 dgm — y 10 dBm 7
| N~ ) . .
50 dem = = = =56 e = = T -
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 17451259 GHz 17.22 dbm M1 1 1.7446104 Ghz 18.01 dem
TL 1 174363936 GHz 11.94 dBm Oce Bw 2.721276721 MHz Tl 1 1.74365734 GHz 10.35 dbm Occ Bw 2.709250709 MHz
T2 i 174636064 GHz 11.19 dém T2 i 174636663 GHz 12.02 dém
(LI ] (LI ]
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380222

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

¥
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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mi1] 15.66 dBm Mi[1] 15.77 dBm
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1745679 GHz 15.66 dbm M1 1 1.74548 GHz 15.77 dem
TL 1 17427522 GHz 10.39 dBm Oce Bw 4.505494505 MHz T1 1 1.7427522 GHz 9,64 dBm Occ Bw 4.495504496 MHz
T2 i 17472577 GHz 10.78 dém T2 i 1.7472478 GHz 9.51 dém
L JU ] L L JU ] -
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Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

Ref Level 30.00 Gém  Offset 11.50 b e RBW 300 khz

(=

RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.23 dBm mi1] 14.11 dBm
2 1 1.7427220 GHz - : 1.7418230 GHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1.742722 GHz 17.23 dbm M1 1 1.741923 GHz 14.11 dem
TL 1 17405245 GHz 11.78 dBm Occ Bw 9.010989011 MHz Tl 1 1.7405045 GHz 9,77 dem Occ Bw 4.855144655 MHz
T2 i 17485355 GHz 11.85 dém T2 i 1.7453586 GHz 10.56 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380222

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

(Spoctram | = K
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 100 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1.741733 GHz 17.26 dbm M1 1 1.739725 GHz 15.14 dBm
TL 1 17362867 GHz 11.65 dBm Occ Bw 13.456543457 MHz T 1 1.7382268 GHz 9,44 dbm Occ Bw 4.885114685 MHz
T2 i 17517433 GHz 11.53 dém T2 i 1.7431119 GHz 10.25 dém
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO
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lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 0B SWT 568 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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[EEEY 14.80 dBm mi1] 15.44 dBm
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Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1.746439 GHz 14.80 dBm M1 1 1.739246 GHz 15.44 dem
TL 1 1736043 GHz 10.00 dBm Occ Bw 17.942057942 MHz T 1 1.738009 GHz 11.80 dBm Occ Bw 4.875124675 MHz
T2 i 1753991 GHz 10.54 dém T2 i 1.7408841 GHz 9,44 dem
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70895 GHz -32.62 dém -19.62 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77376 GHz 21.65 dBm -8.35 dB
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -17.98 dém -4.59 d8 1.780 GHz 1.781 GHz 20.000 kHz 178001 GHz -17.73 dBm -4.73 d8
1.710 GHz 1.712 GHz 100.000 kHz 1.71022 GHz 21.55 dBm -8.45 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78103 GHz -34.16 dBm 21.16 dB
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1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -15.78 dBm -2.78 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77694 GHz 14.18 dBm -15.82 dB
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